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VIXUM® performance
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Absorption Coefficient : >85%

Lot

-200C~200C
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0.032~0.035W/m-K
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8~11kg/m3
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Test Method

ASTM E84-18
CAN/ULC-S102

EN13501-1 [10,20,30,50mm]
DIN 4102

UL-94

NFPA-130

MECKEL BURNER

Results

Class A
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Bs1d0
Class B1
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Remarks

Flame / Smoke, EXOVA (US)

FSI/ SDI (Canada)

Flame /, Smoke, SGS (Europe)
Flame Resistance, SGS (Germany)
Self Extinguishment, KCL (US)
ASTM E162 / E662

Flame, smoke, KFl (Korea)
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ASTM C423 (ISO 354)
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ASTM C423 (IS0 354)
Standard Test Method for Sound Absorption and Sound Absorption
Coefficients by the Reverberation Room Method
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Remarks
KCL
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UL 94 VO

Component - Plastics
Guide Information

DONGSUNG CHEMICAL COLTD
Shinsanro 99, Saha-gu,. Busan 49421 KR

VIXUM SW@, VIXUM SG@

Min. Thk
Color (mn)
NC, GY 30
6.0
13.0

Comparative Tracking Index (CTI
Dielectric Strength (kKVimm
High-Voltage Arc Tracking Rate (HVTR,
Dimensional Change (%

)
)
)
)

Report Date:  2021-04-30
Last Revised: 2024-02-22

Melamine Formaldehyde (MF) "VIXUM@", furnished as sheets

Flame
Class

V-0, HF-1
V-0, HF-1
V-0, HF-1

ANSINL 84 small-scale test data does not pertain to building materials. furnishings and related contents. ANSI
materials usad in the components and parts of end-product devices and appliances, where the =

View Certificate of Compliance

RTl Elec RTI
HWI HAI C) Elong
- - - 130

- - - 130

- - - 130

Inclined Plane Tracking (IPT) kV: -
Volume Resistivity (10* ohm-cm): -

Surface Resistivity (10* ohms/sguara): -
High Vaolt, Low Current Arc Resis (D495): -

84 small-scale tes

© 2024 UL Solutions

E520844

RTI Sir
(C)
130
130

130

ata is intended solely for determining the flammability of plastic
ptabilty of the combination is determined by UL

c M us

ALSD CERTIFIED TO
|EC150 REQUIREMENTS

ASTME 84-18

CAN/ULC-S 102

EN 13501-1

VIEG HesiTe DONGEUNG CHEMGAL VIEM TEAN AT e

IX. TESTRESULTS
Test results calcubaied on the basis of the areas under the curves of flame sprmad distance
tenspesature, and. smoke demsity v fime are provided i the table below for calibration materals
wd for

AGN180 (Somm)

e Spread Smiok ped
Matesial Deveription Flame Sprend - Swoke Develpe

Fiber-Reinforced Ceasent Board, Grade I ] 0
Eied Osk Flooring 100

Hepme, (HLFC) Grade - 100
AGN-350 (Stumm) i 0

OBSERVATIONS.

‘The sample was completely consumed 1o 40", char lengsh was noted to 9.0°, and smoke
discoloration was mated to 4.0
REMARKS:

The sample consisted of 3 pieces, 2t by 3t The panels were basd end 10 eod make up he
necessary 248 sample. The panels were blse foam

CONCLUSIONS: Based upon one fest. ihis sample, ealeulated according to ASTM ER4, this
matecial meets Class A classification

Tecknical Director

Amirudie Fahim

Exova

CAN/ULC-$102 Surface Burning Characteristics
of "VIXUM IGN-380"

Prors

Apertin
E-max

Sumedty

ReportNo

Date

‘Dongung Chemical Co., Lud
oo, 5

82401 103245576

Brown Guack
pmb@ongiung com

Exva Warrigcelve oth Amenca

20, 2018

SGS

TestReport

Vo, AWSISOTOSBUIT Dt JULIN 2019 Page f ot

Tast
EN 13501-1.2007+A12000 Fiw ciassication of consiuction srosucts s budng amants - Par 1

Clamficaton g date bom reaction 1 e tets, Clasa &

Test Result: - See wrached st -

Testerns
Samgle Racaveg Oote
Test Pertoming Dve

EN 45545-2

DIN 4102-1

DIN 5510-2

SGS

Test Report

o ASHIORBIE e MOV, 224 Pagatof 11

SGS

TEST REPORT

Test Report
DONGSUNG CHEMICAL €O, LTD.
g

SAA U BUSAN 45431 KOREA

SGS (MA) e @ s

171120341434
o AIFSI00UNTASEE

The ik st was | wee ssieiied ans eritied
sprratin e ety ety reasts o e s o
e conokaion resuscopy 1o B sampk 0 recenes.

TESTING
CNAS La7ay

Oue: APR28. 2020

Pagetets

Sgned o anten besat ot

nuga
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ISO 354

GB/T 20247-2006 (ISO354)

TEST REPORT

O Name :  Dongsung chemical Co.,Ltd
O Address : 99, Sinsan-ro, Saha—gu, Busan, Republic of Korea
3. Date of Test : 2021.07.01 ~ 2021.07.22
4. Use of Report : For quality control
5. Test Sample : VIXM
6. Test Method
(1) 180 354:2008

2 Tested By Technical Manager %
Affirmation
JName © Soyoung Kim Y- Name : Yong Jin Yoon

TEST REPORT

1. N0 :  CT23-024074€
2. Client
O Name :  Dongsung Chemical Co.. Ltd
O Address : 99, Sinsan-ro, Saha-gu. Busan, Korea
. Date of Test :  2023.03.07 ~ 2023.03.31
. Use of Report : Quality Control
. Test Sample : VIXUM ® DECO TILE
. Test Method
(1) KS F 2805:2014

om s w

This report Is related with KOLAS and KS Q@ 1S0/IEC 17025
Our report apply only to he standards or procedures identified and to the sample(s) tested unless othermise specified. The test
resylts are not indicative of representative of the qualities of the lot from which the sample was taken of of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
fest report can be checked on KCL mebsite(mmr.kcl.re.kr).

Affirmati Tested By kl-t | Technical Manager
irmation i | ?
Name : Soyoung Kim " “|Name : Yong Jin Yoon - —

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme,
which signed the ILAC-MRA,

2021.07.22
Korea Conformity Laboratories President Yoon, Kap Seok %e7. yﬂ,7;f-/<,

Accredited by KOLAS, Republic of KOREA

Result Inquiry = 73, Yangcheong 3-gil. Ochang-eup, Cheongwon-gu, Cheongju-si, Chungbuk, Korea B2-43-210-8978
Pom 101 6 T0P-12-01-02(1)

This regort s related with KOLAS and KS O 1S0/1EC 17025

QOur report apply enly to the standards or procedures identified and to the sample(s) tested unless otharwise specified. The test
tesults are not indicative of representative of the qualities of the ot from which the samle was taken or of apparently
identical or similar products. The results of using cnly a portion of this reort cannot be guaranteed. The authenticity of this
test regort can ba checked on KCL webs| te(www.ka!. re.kr)

The above test report provides test result(s) under the scope accredited by Korea Labor’alio(?
Accreditation Scheme (KOLAS). which signed the ILAC-WRA.

2023.03.31
Kq Conformity Laboratories President Jo, Yung Tae W g
orea Conformity rator ie 0o Too | gy T~

Accredi ted by KOLAS, Republic of KOREA

Result Inauiry : 73, Yangcheong 3-gil, Ochang-ewp, Cheongmon-gu. Cheongju-si. Chungbuk. Korea 82-43-210-8978
Poge 1 of 6 ToP-12-01-02(2)

Lo

SGS

TEST REPORT
No. : SHIN2007041069CM
Date : Aug 20, 2020
Page: 1of 4

CUSTOMER NAME: DONGSUNG CHEMICAL CO., LTD.
ADDRESS: 99, SINSAN-RO, SAHA-GU, BUSAN, 49421 KOREA
Sample Name VIXUM
Product Specification Melamine foam
Manufacturer Dongsung Chemical
Material and Mark Melamine resin
Above i ion and itted an by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
e
Test Required Sound absorption coefficient
Ref. Standard GBIT 20247-2006 & GBIT 16731-1997
Date of Receipt Jul 08, 2020
Testing Start Date Jul 08, 2020
Testing End Date Aug 20, 2020
Test resuit(s) For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)
Signed for
SGS-CSTC Standards Technical

Service (Shanghai)Co., Ltd.

Em e

Erin Huang
Authorized signatory

T i . o O, S, Crm 200 211N
LTI

T 0B SONENE R ot LIS 1S

Mo of the S35 Group (08 84
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KSL9016

KS LISO 8301

GB/T 10295-2008

the way i drust
4006010 65 717
1. N0 ¢ CT19-028228
2. Client
O MName :  Dongsung Cremical Co.,Ltd
O Address : 472, Sinpyeong-dong, Saha-gu, Busan, 604-030, Korea
3. Date of Test :  2019.02.28 ~ 2019.03.13
4. Use of Report : Submission for client
5. Test Sample : VIXUM
6. Test Method
(1) KS L 9016:2010
7. Test Results
1) VIXm
Test |ten(s) Unit | Test Method Test Results Renark |
Theral GondUGt IvIT B 1 - i = =
Theradt oo wytj | wew 0.0% |
— End of Report —
Tested By Technical Manager
Affirmation Lee Janpte 22
Name © Young Ju Lee 7 |Name : Kim Jae Yeon #
Our report abply only 1o the standards of procedures identified and to the sanple(s) tested unless othermise specified. The
test results are not Indicative of representative of the qualities of the qualities of the lot fron which the sanple was taken
or of apparently identical or sinilar products. The authenticity of this test report can be checked on KCL
websiteCnm. kol . re.kr ) £
2019.03.13
Korea Conformity Laboratories President Yoon, Kap Seok %7 . p«,»;h/«
/
Address : 46742 Testing and Manufactur ing Bullding Techno park,31,Gwahaksandan 1-ro B0beon-gil, Gangseo-gu,
fusan, Korea 82-51-941-8750
fesult Inouiry : Busan, Ulsan and Gyeongnam Branch 82-51-793-7001
Fa0e 1 of 1 QP-20-01-07(6)

2206151370018

TEST REPORT

1. N0 ¢ CT22-083750€
2. Client
O Name :  Dongsung chemical
O Address : 99, Sinsan-ro, Saha-gu, Busan, Republic of Korea
3. Date of Test : 2022.08.31 ~ 2022.10.11
4. Use of Report : Quality control
5. Test Sample : Std
6. Test Method
(1) KS L 150 8301: 1991

7. Test Results

1) std

3 Test Iten(s) [ v [ Test Results Resark Loo
Nethod

[ Thernal conductivity A | | (2312) ©

[nean temerature : 10 C) Qoo PRS0 00 | soss)san A
# Measuring method's type : Flat plate heal current thermomater method{square)

# Drying method © (80£5) T

# Calibration plate's type : 1450e [Mean terperature : 20 . 0.082 W/(m- K)]

# Test iten's temperature difference | 20 ©

# Locat ion

A © 73, Yanqcheong 3-9i 1 Ochang-eup. Creangmon-Gu. Cheangiu-Si .Crungbuk Korea

~—-= End of Report ——
. |Tested By , [Technical Manager T
Affirmation ¢ l“g“
Name : Jung Chul Kim Name : Park, Young Hwi 8

This report is not accredited by KOLAS.
Our report apply only 10 the standards or procedures identified and to the samle(s) tested unless otherwise specified, The test
resulls are nol indicative of repressntative of the qualities of the lot from which the sanpie mas taken or of apparently
identical or similar produots. The results of using only a portion of fhis report cannof be guaranteed. The authenticily of this
tes! repor! can be checked on KCL websi te(mm kel .ro.kr)

2022.10.11
Korea Conformity Laboratories President Jo, Yung Tae,:/‘;;/,..,]' o

fesult Inauiry i 99, Centun dong=ro. Haeundae-gu, Busan. Republic of Korea (82-55-717-7823)

fae 1 ol 1

7,
W

L

il

170900340938 7/ B Cuastoseo
TEST REPORT

No. : SHIN2006031982CM
Date : Jun 16, 2020
Page: 1of 3

CUSTOMER NAME: DONGSUNG CHEMICAL CO., LTD.
ADDRESS: 99, SINSAN-RO, SAHA-GU, BUSAN 49421 KOREA
Sample Name : VIXUM
Product Specification : Melamine Foam
Manufacturer : Dongsung Chemical
Material and Mark Melamine resin
Above i ion and was/were submitted and by the client. SGS, however]
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
v
Test Required Thermal Conductivity and Thermal Resistance
Ref. Standard : GBIT 10295-2008
Date of Receipt : Jun 05, 2020
Testing Start Date : Jun 05, 2020
Testing End Date : Jun 16, 2020
Test result(s) :  For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)
Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.
i |
Erin Huang
Authorized signatory
R ...1(:_;.,.‘.',‘.....“ 12 Gose ooy o B it
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OEKO-TEX STANDARD 100

DDONGSUNG CHEMICAL CO., LTD.
99, Sinsan-ro

Saho-gu, Busan 49421

Republic of Korea

TESTEX AG, Swiss Textile Testing Institute
Gotthardstrasse 61

Swhzeriond

OEKO
TEX®

Certificate
OEKO-TEX®*STANDARD 100

DONGSUNG CHEMICAL CO., LTD.

is granted the OEKO-TEX" STANDARD 100 certification
and the right to use the trademark.

STANDARD Se0a2 139786
100 TesTEx

SCOPE

foam, whil i
gray (maximum fested thickness: Sem)

PRODUCT CLASS
1(baby articles) - Annex 4

This certificate SE002139786 is valid until
15.05.2025.

SUPPORTING DOCUMENTS

+ Test report : SEO02 240691.3

+ Declaration of conformity in accordance with
EN SO 17050-1 as required by OEKO-TEX"

« OEKO-TEX" Terms of Use (ToU)

-

Matz Bachmann
Menagng Director

4y ey

Fasal Rizal
Ecology Team Leader

Further compliance information (REACH, SVHC, POP, GB18401
efc.) con be found on osko-tex. ffoq,

The. i
the OEKO-TEX" STANDARD 100 that were in force ot the fime of Porkch: 202607:00

evahuation

“==EPD

THE INTERNATIONAL EPD® SYSTEM

CERTIFICATE

EPD REGISTRATION

blished an Environmental Product Dec

VIXUM

with registration n € C
in the Intemational EPD® System

aratior

DONGSUNG CHEMICAL CO., LTD

fol

SGS

Test Report no rissioircrsavouzsosost
DOMGSUNG CHEWCAL GO, 7D

Korea

fect byjon seh sl of e of
SGS File No.
Product Name

Forsaloetyos Content (g/48] - KS K 150 14184-1°196¢ (Water

Test Method

Test Resul(s)

Please referto next page(s)

Notex 1 H.D - fiot Deteotad{Less then 20 ma/kg)
2. Instrment © VYIS Spectrognotomster

[ Inage was attached. |

Tested by Name © In Seung kyo & | Technical ManeH]

Losation af Test © 16, Desknasnro 8 baon-gil, enan-gu. Anpang-si

O w1

TEST REPORT

1.0 CTi7-10018
2. Client

O fam :  Doogaung Qenical G0, ,L1d

O Address © 99, Sirean-ro, Saa-ou, Busan, Korea
3. Datoof Test :  2017.10.11 = 2017.11.08
4. Usa of Report : Qusl ity sanagenent
5. Teat Smplo : VIAM
6. Teat Nothod

(1) K5 1150 18000-9:2014
7. Test Rosilts
1) v
tal Wlat e Orom
s el U | towostion it 0,000 )
Testod By Tochnical Managor
Attirmtion in!&
Namo : Gaok Kyounobso Navo : Kim Joe Yeon

T ey only rocodures am 11 1ad and Lo 1ha Samola(4) 165108 oless olrarmise sowi

vo of the el 165 of 1w @l 1ies of the lot 11cm shich U swple wa taken

2017.11.06
Korea Conformity Laboratories - President Kyung Sik Kim >
Naross © 7€ Testing and Menulactur ing Bul iding Tedwo park, 31, Gmshekaandin 1=10 Bbeangl |, Gangeeo Qu,
B, Korea E2-51- 416790
fooul1 Inauiry * Buman, Uisan and yecnonan franch 62.51-740-7004

- oean01ar

Water Extraction (ISO 14184-1)

CDPH/EHLB/Standard Method V1.2 CA01350(ISO 16000-9/USA)

German ChemVerbotsV (EN 717-1/Europe)

10




Product grades

4 Dongsung
Test parameter VIXUM® SW VIXUM® SG VIXUM® L VIXUM® HW Remarks
Color White Gray - White -
Density (kg/m?3) 95+15 95%+15 610 16+£40 SO 845
Hardness (FO type) Ave. 260 Ave. 260 Ave. =30 = =
Tensile Strength (KPa) Ave. 2110 Ave, 2110 Ave. =250 Ave, 2120 SO 1798
Tear Strength (N/m) 40 40 - -
Elongation (%) Ave. =215 Ave. =15 Ave. =15 Ave. =210 ISO 1798
saune Alssenien Ceeiieen: NRC = 0.85 NRC >0.85 NRC >0.75 SO 354
(50mm)
Thermal Conductivity (W/m-K) Max. <0.035 Max. <0.035 Max. <0.037 Max. <0.033 KS L9016
Compression Force Deflection (Kpa) _
25 ° C/50% 28.7 28.7 50.6
Compression Set (%) B
75%/100 * C/2Hrs 7.4 7.4 7.7
Class | Class | = OEKO-TEX 100 REACH
Hazardous Substances / PSS PSS ) VL
Formaldehyde Emission Max. < 40mg/kg Max. = 40mg/kg Max. < 40mg/kg ISO 14184-1
Y Pass Pass = ISO 16000-9 (CA 01350)
Pass Pass = EN 717-1
V-0 V-0 V-0 UL-94
Class A Class A Class A(SDI 25) ASTM E84-16
Fire Behavior FSI0/SDI 15 FSI0O/SDI18 - V-0 CAN/ULC-5102
B-s1d0 B-s1d0 - EN 13501-1
- Class B1 - DIN 4102-1
L. . HL2 HL3 EN 45545-2
Certification for Train G4, GT-0, SRR Pres

DIN 5510-2



Product appearance

4 Dongsung

VIXUM®SW380/440

« Color: White

« Size:1260mm x 2560mm x (380mm or 440mm)
 1Block:1.22CBM/1.41 CBM

« 1 FCL(40 Feet high cube) : 55 Blocks / 46 Blocks

Container loading quantity (40HC FCL)

« VIXUM®380 : 55 Blocks
*  VIXUM®440 : 46 Blocks
*  VIXUM®440 + SKIN : 42 Blocks

380 mm/ 440 mm

=7

I

2,560 mm

1,260 mm

12
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27 & 43 73

1. VIXUM®SW/SG series
« Color : White
* Size:1260mm x 2560mm x a
« MOQ: (7#4 E gel) 1 mm
VIXUM®SWO0O01 :

-~ Dongsung

VIXUM®SW010 £0 mm
VIXUM®SWO036

VIXUM®SWO050 :
VIXUM®SWQ75

1.00 mm
VIXUM®SW100

1,260 mm

2,560 mm

2. VIXUM® =T & =& J}-2
« 2T Jtg 1 2560mm O|LH 7t&
« % Jt5 1 1260mm O|Ll 7t5
o« 51T ~100T
« Mg FO0F: AtSX} (HEO| X LHRZH), 22|, Lotz oM,

=

14
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CNC 7}, ojo| I Hi THAXY

-~ Dongsung

EIY : FE/90° &45° AR /E| /2| FRM &

S : 25T / 40T /50T / 75T / 100T

T2 IOO0|Z + VIXUM® EetE ThEzl + 0fZ2 (Z2 2T, PVC 7H 8)
28 20k A|of Tha|/ A3 =& dit 2l / o dE8F 2Rl /RIS =A|7tA B2 S
2 . KS (Korea standard), ASME BPE (America standard)

S LA
I

16
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Individual, sound room in Korea National Museum of Modern and Contemporary Art, Korea 17
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W[4 Areac |
ol
®(

GICH EAM(0|0|X| &K : SCHXFSAH STHO| X))

ZOF : HH}OIX LHZEH

NE

I8 HIE: VIXUM®SWO01
S
2
o

J1BH: 4 & 47 3
© HG KB
o BiC S
% 7|0 AZE|X]
 LSHMED

2014EH2E] VIXUM® H2tRIE2 Xt2f AMHEO| X LHR Q| THAXH 2 AR &[0 S LCH.
MHIO|NME dote =2 HEE Ot M, VIXUMZ OH112{2 Or2FS K|S0t AHf
iR DgAHSS e AIZLICY.

CESH VIXUM® HEIRIE L2 -200=0f|A +200=7HK] 2] S

2 2% Holo|M Yol £
42 QX[SHE2 MHI0|K0] OAX0|D], T 20| EfYUS ZRIHOZ KITHEHLIC

L
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HE 20F: nKHE X5HY, ERY /¥ & WY ©HE 3 S3%
HE HF : VIXUM®SW/SG

. 313
- 2T & 5 743 + Y20/ B
_Eg4zjiEJ

VIXUM® Z2t2IE2 T M| Cefot H: Z2X
o U= ofofA HE =

ZE00 K|S0, 2% 5 UAS
gt

m
2
ol
m
i
0
>

HE Ajzo| A9 &7 A S WA[sHe 210] ER51(0f Watyl 2o o
HE|ELICH &7|2te) FE0| B E|Cfate VIXUMeREatel Z2 2
2ofl A QP EO| T =3t

—

o

d2 U 72t Set EFFLICH

CONFIDENTIAL
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HE H|E : VIXUM®SW012 /VIXUM®SW024

CHA| OJH|

=
—
Fd= RXIoHH

23 ysteo

!

3

O FGELICE o] 2= 20| =2 X[ LY
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